¢

GEMSY"~

— ‘S:I:
\\‘rréce IEJE_.J:J_ *ﬂ.

IS0%001:2000 15y COMPUTER-CONTROLLED HIGH SPEED LOCKSTITCH
BAR TACKING MACHINE

GEM1900T-J serips
GEM1903T-k SsERIES

EHEA
Parts Book

# L B T 4R Ly AR A TR A 3]

ZHEJIANG GEMSY SEWING MACHINE CO., LTD



Z A H 3% PARTS CONTENTS

1. HL7EEffF FRAME&MISCELLANEOUS COVER COMPONENTS «+eeveeresseeceennes !
2. E3b. EFATHERF MAIN SHAFT& NEEDLE BAR COMPONENTS ++eceeseeenee 58
3. EFATRIHEME PRESSER LIFTER COMPONENTS +veeresueesens w0+29.10
4. NERESF SHUTTLE DRIVER SHAFT COMPONENTS - ceevvees e 11-12
5. KEHEH WIPER MECHANISM COMPONENTS +svreeneesee: - 13
6. FAZ L H{F TENSION RELEASE & TENSION COMPONENTS o+ eveeeeee - 14
7. & AzhBIZH{F TENSION RELEASE&THREAD TRIMMER MECHANISM COMPONENTS +++ 15-18
8. EEHEF FEED MECHANISM COMPONENTS «+«ereeeeeenne sees 19222
9. M {F LUBRICATION COMPONENTS:« +teeseeeseennees meeeresns23.24
10. 12E3% . W7o/t SENSOR &EXTENSION CABLE COMPONENTS: -+ v+« eeeces veeen25
1. 554 THREAD STAND COMPONENTS «+tevereesanennn. 426
12. G #i4T CONTROL BOX COMPONENTS ++verereseeseseee seeees 27-28
13. BAFH . BEHEF OPERATION BOX & PEDAL COMPONENTS «r+veeee e w29
14, MEFECELE WIPING DLAGRAM «reesveeeenens -+ 30-31
15. [ftff ACCESSORIE PART COMPONENTS v« eeeeesee -~ 32
16. HLAE G A TABLE COMPONENTS reeeveesssen - 33-34
L% 1900T-JH 8L A14F FOR GEMI1900T-JH MODEL #+=++++s+++- -+ 35
18. 1900T-JF £ & K+ FOR GEM1900T-JF MODEL 36
19, 1900T-JM % [ { FOR GEM1900T-JE MODEL <+« v+ -+« -+ A e s 39
20. LIS OPTION COMPONENTS o cveeenenesenees - 38
1903 T-K i 74 FEL Mo 6T F1 41
1903T-K COMPUTER-CONTROLLED HIGH SPEED BUTTON SEWING MACHINE
21_}2%%% )’\[éngB WIPER MECHANISM COMPONENTS ettt testreetststttnireiarsonmneirsssensssasstssssssrnnesnnsnes 40
22ATHFE 7 BUTTON CLAMP COMPONENT +++vevvee e enes 41-42
2340 H . F Lk BT MEEDLE BAR.& THREAD TENSION COMPONENTS -+« +esseveeve 43
24 35 I E AT PRESSER LIFTTER COMPONENTS ++-ece v eereee e 44
25. /i ACCESSORIES PARTS -+ vex e - 45
26.1903T-K302 El%?ﬂ_:amq_ ............... e e S SR R B m s mpmssm s s 46
1903T-K303 BUTTON CLAMP COMPL. FOR MEDIUM-SIZED BUTTONS
27.1903T-K303 RAIFRMF «oovveeerneecnens weeee 46
1903T-K303 BUTTON CLAMP COMPL FOR LARGE-SIZED BUTTONS
-+ 46

28.1903T-K304 JEHI LR +eevenvonrecmreeronens
~ 1903T-K303 BUTTON CLAMP COMPL.FOR VERY SMALL-SIZED BUTTONS



1. FRAME & MISCELLANEOUS COVER COMPONENTS




1. Fl75 14 (FRAME&MISCELLANEQUS COVER COMPONENTS)

Fe R=s ' 2R DESCRIPTION e oS
S| H|F | M &
1 [501.01-01 #4#54, 3 (b) |SAFETY LABEL,3(SMALL) T I e Y
2 |501.01-02 L MOTOR COVER L A R A
3 1501.01-03 24T SCREW  11/64-40 L=11 O A A A
4 |501.01-04 h WASHER a |l vl |« |4
5 1501.01-05 1243 NUT 9/64-40 1| |4 ]
6 |501.01-06 AL OIL PAN (I I T I
7 [501.01-07  |ah&k OIL WICK 1| & | & [ & |
8 1501.01-08 o o BED COVER PACKING (LEFT) L | & [ & [ & |
9 [501.01-09 A7 b BED COVER PACKING (RIGHT) [ YA A VA B
10 [501.01-10 |45 5% st HINGE RUBBER P A A A
11 [501.01-11 I AT L GROUND MARK 2| VY
12 [s0101-12 |WLEseAE FRAME SUPPORT RUBBER 2 S S A
13 [501.01-13 LS FACE PACKING 1| 4| v |+ |+
14 1501.01-14 o H R THREAD GUIDE NO.1 1| |+ | |+
15 |501.01-15 e AR e BED HINGE 2| S A
16 |501.01-16 LY HINGE STUD 20 v VS
17 |501.01-17 gEy SCREW 11/64-40 L=6.5 27 S A
18 |501.01-18 1247 HEXAGONAL-HOLE BOLT M6 L=75 = VA BV VA
19 [501.01-19 | WASHER a4 ¢ | < 2l @
20 [501.01-20 12 B NUT Mé g | vl &l @
21 |501.01-21 JREr SCREW D=3.8L=20 4 | E [ el w
22 [501.01-22  |HLLSEIFT HEAD SUPPORT BAR 1| ¢ | @ | ¢ |«
23 |501.01-23 i R 46 41 FACE COVER ASM. S VAR IR ISV I
34 |501.01-24 PREGATBI 3 BALANCE COVER 1| &[4 bd | &
25 |501.01-25 ' R 1oL £ i THREAD GUIDE PLATE 1 VA VA A
26 [501.01-26 Wtk a B ARM THREAD GUIDE B | IV VAR BV I
27 |501.01-27 LI %) L-SHAPED THREAD GUIDE A T VA RV BV
28 |501.01-28 iTekE A ARM THREAD GUIDE A | VA IV BV
29 |501.01-29 JUES4A| THREAD GUIDE 1| | & | & |
30 |501.01-30 AP AR UL BOBBIN THREAD TENSION ASM. 1| | v |« |+
31 [501.01-30-01 |dg 5} NUT 11/64-40 | IV VAR VA
32 |501.01-30-02 | Je ek F 40104 BOBBIN THREAD TENSIONRODASM.| 1 | ¥ | v | ¥ | +
33 [501.01-30-03 |k i THREAD TENSION DISK 2| & A | A
34 |501.01-30-04 |sdesk i CONNECTING ROD SPEING T & | A &) &
35 |501.01-30-05 |3kl ] THREAD TENSION NUT 1 VA VA VA
36 [501.01-31 R T URET SCREW  11/64-40 L=6 | A VA Y A
37 |501.01-32 PEEL KT v 84T | SCREW  9/64-40 L=7 20 A A |
38 |501.01-33 (G 7334 SCREW  11/64-40 L=10 P2 VA A Y A
39 |501.01-34 E TOP COVER 1 S| o] st 4




1. FRAME & MISCELLANEOUS COVER COMPONENTS

.

S ERAFERA T

=
e




40 |501.01-35 L e B E AT SCREW  15/64-28 L=7 Lf ] s |
41 |501.01-36 AR L 25 4 48 %] SCREW  15/64-28 L=7 L | | 4] 4
42 501.01-37 o b AR T SCREW  11/64-40 L=6 K I VAN RV VA
43 [501.01-38 Pl L SCREW 11/64-40 L=6 200 | | o
44 501.01-39 Al SCREW  15/64-28 L=12 6 | | 4| v
45 1501.01-40 W TR SCREW  9/64-40 L=7 1 | ¥ | |
46 [501.01-41 SRSl L) SCREW 11/64-40 1L=7.8 1 o I O
47 |501.01-42 F 1 THREAD CUTTER I A SV
48 |501.01-43 1 28 RUBBER PLUG o] w4 | g |
49 |501.01-44 Bk e RUBBER PLUG D=12.5 L=4 MR O R
50 |501.01-45 O 7% RUBBER PLUG D=12.5 L=4 I VA VA A
51 |501.01-46 |4 47 9% RUBBER PLUG D=12.5 L=4 V| 7| & v | v
52 501.01-47 7 RUBBER PLUG | | 4 4]
53 |501.01-48 Bz 2% RUBBER PLUG TR B A R
54 [S01.01-49 |45 s 2 RUBBER PLUG Al aNEarE
55 501.01-50 HLE BED COVER (RIGHT) S VA RV IRV AR
56 |501.01-51 |4 b BED COVER (LEFT) N RV A (Y A
57 |501.01-52 e AT BOBBIN WINDER ASM. N I CPV A B A
58 |501.01-52-01 |#4 2ehh BOBBIN WINDER SHAFT COMPL. | S SRRV VA RV A V)
59 |501.01-52-02 | b & WASHER L} W]
60 |501.01-52-03 |4l 115 LATCH SPRING Lo wf | & | # | &
61 |501.01-52-04 |#ek a4 BOBBIN FITTING BASIS COMPL 1 A A A
62 |501.01-52-05 | L&k s /L e ih 4l |BOBBIN CAM SHAFT COMPL G0 VA O
63 [501.01-52-06 |424E 4T BOBBIN LEVER i & |
64 |501.01-52-07 | i}k ADJUSTING PLATE ] =& ] &[4
65 |501.01-52-08 |4 1 1 RUBBER RING 1|~ v | ] 4
66 |501.01-52-00 |dia SPRING I WA W O
67 |501.01-52-10 |JE & PRESSUR FOOT SPRING I IV VAR IRV
68 |501.01-52-11 |34 CUSHION VR A T
69 |501.01-52-12 |- % RETAINING RING 1| | v ] ]+
70 |501.01-52-13 |+ % E-RING AEAESERE
71 |501.01-52-14 |4 17 [t RUBBER RING I IV VA B )
72 |501.01-52-15 |f@4T SCREW 11/64-40 L=4 1| Y|~ |+
73 |501.01-53 1247 SCREW  11/64-40 L=11 IR AR A
74 |501.01-54 12 NUT 9/64-40 SO T (T I
75 |501.01-55  |[WiE ARM ASM. i |
76 |501.01-56 JE 4 BED ASM. L] & &gt | A




2. MAIM SHAFT & NEEDLE BAR COMPONENTS
. BT AR




2, 4h,

EFAT AT (MAIN SHAFT & NEEDLE BAR COMPONENTS)

, = 1 .
el Ee SR DESCRIPTION | J‘;'l} 19 LEJ 5 &Ik
1 |501.02-01 AL AR R MAIN SHAFT SLIT PLATE Ll v | 7| v | Y
2 1501.02-02 T MAIN SHAFT L [ o]
3 1501,02-03 B E MAIN SHAFT BUSHING ,FRONT [ VA A A
4 |301.02-04 IR RiiE S MAIN SHAFT BUSHING ,MIDDLE I VAR RV VA
5 1501.02-05 AL R8s e E | SENSOR INSTALLING BASE & [ ] & |
6 |501.02-06 T8 s HAND PULLEY SHAFT | I IRV IRVAR VAR I
7 1501.02-07 T U:'d;"iiﬂtékfﬁife A HAND PULLEY GEAR A Ll [ | &)
8 1501.02-08 T-IAHTAE 54 B HAND PULLEY GEAR B I A VA VA
9 1501.02-09 AL MAIN MOTOR e bl el
10 |501.02-10 XA 2% 21 COUPLING Ll | gl wp |
11 {501.02-11 EFFF AN COUNTER WEIGHT | I VA
12 [501.02-12 (AR PV RSN NEEDLE BAR THREAD GUIDE 1|V ¥
13 501.02:13 H NEEDLE ROD CRANK WASHER L |k |
14 |501.02-14 PREEFT AT LINK BALANCE ASM. 1 I S P,
15| 501,02-14-01 | Bk&k#F THREAD TAKE-UP LEVER (1SN A
16 | 501.02-14-02 | Bk % 4T THREAD TAKE-UP CRANK 1|4 | 4
17 |501.02-14-03 | A=k basr LEFT SCREW LI VA
18 |501.02-14-04 | 35415 NEEDLE BUSHING 1| | v
19 |501.02-14-05 |34 flisk NEEDLE DRIVING LEVER BEARING, L N A
20 |501.02-14-06 | Hk&k 1 #y THREAD TAKE-UP LEVER 1§y ¥
21 [501.02-14-07 | 51412 b1 NEEDLE BAR CRANK ROD L« | v+
22 [501.02-15 BEAFR R AL NEEDLE BAR CONNECTING ASM. Lol | s | [
3 1501.02-15-01 | #F 42k NEEDLE BAR CLAMP 1|« VA B A B
24 1501.02-15-02 | 4] SCREW 9/64-40 L=6 (R VAN VA
25 |501.02-16 R NERIN SQUARE BLOCK Lo [l lad | 30 o
26 [501.02-17 HLET NEEDLE DP X5 #16 [ )
27 |501.02-18 ERIBE RSl L) SCREW 3/32-56 L=4.5 [ A VA VA
28 1501.02-19 [ L& 26T SCREW 1/8-44 1L=2.9 L |« 4|y
29 1501.02-20 | 8R4E Rk BOBBIN WINDER DRIVING WHEEL Lo |wt || 9| 4| #
30 |501.02-21 Betk Naritans] SCREW 11/64-40 L=15.5 2 |\ a | W | W
31[501.02-22 | BhEENT4Y BALANCE CRANK PIN L Jes | o ] el @
32 |501.02-23 1 FT R RET SCREW 15/64-28 L=14 1 |wtk | o} & | &
33 1501.02-24 FF A U AR T SCREW 9-32-28 L=16.5 1[4 |+ | 7] 4
34 1501.02-25 P2k th f ) SCREW 1/4-40 L=4.5 I |&f |
35 [501.02-26 | PRLk i frgig] SCREW 1/4-40 L=6 | VAR VA VA
36 501.02-27 PRECERT B IR4T SCREW 15/64-28 L=11 U e o abf & f o
37 |501.02-28 £ THRUST COLLAR ASM. D=14.72 W=12| | | v | & | & | 4
38 [501.02-29 RS UPPER SHAFT REAR BEARING [ A Y VA
39 1501.02-30 iE4d) SCREW M6 L=6 20 SV
40 501.02-31 T Al A% 4T SCREW M6X 16 P IRV VA IV
41 1501.02-32 F AL I PHOTO SENSOR L VAR VAR VAR
42 1501.02-33 TR A AR R AT SCREW M4 L=12 | I A VAR VA I




2. MAIM SHAFT & NEEDLE BAR COMPONENTS
EAf. EHH A




43

501.02-34 49 SCREW A A I A A
44 |501.02-35 ol S 52 MAIN SHAFT SENSOR COVER N EREAERIE
45 |501.02-36 EEHLES SCREW 11/64-40 L-14 4 | 4| 4| 4| A
46 |501.02-37 el {4 IR 2% i B FENE AT | SCREW  11/64-40 L=7.8 I A A
47 |501.02-38 F i e AR T HANDWHEEL SETSCREW M6 Vsl o) &b | & o
48 [501.02-29 TR FRTE REVOLVING DIRECTION LABEL L~ |~ vV
49 501.02-40 T4 POLLEY | AN VAR IRV AR
50 |501.02-41 i SPRING L |~ |~ V|
51 (501.02-42 LAY SPRING PIN 4X 14 1|~ | V| 4| A d4X 14
52 1501.02-43 W IRET SCREW 11/64-40 L=28 A A A BV
53 |501.02-44 o] SCREW 11/64-40 1=2.8 P A A A
54 (501.02-45 K54 el RUBBER RING [ I A A
55 |501.02-46 A NEEDLE BAR 1| v S A
56 |501.02-47 LR R L UPPER SHAFT SENSOR CABLEASM. | 1 | ¥ | & | ¥ | ¥
57 |501.02-48 EFHF LR NEEDLE ROD METAL BEIESERAE:
58 [501.02-49 HAFFER NEEDLE ROD LOWER METAL 1| Y| YA
59 [501.02-50 MR LT SCREW 2 || o) W J




3. PRESSER LIFTER COMPONENTS
FEMRT

@

42



3R (PRESSER LIFTER COMPONENTS)

- 3] ] YK DESCRIPTION ey T AL ik
S| H|F | M
1 1501.03-01 | [T 4R T vt gl PRESSER LIETING SOLENOIDASM. | 1 | ¥ | ¥ | ¥ | ¥
2 [501.03-02 | EHE S ShAR LOWERING FOOT 1| of | | & | &
3 1501.03-03 R TED I s it i LOWERING ASM. L~ |+ <]
4 1501.03-04 HEFE CONNECTING LINK 1|~ |~ |
5 1501.03-05 e CONNECTING SHAFT 1 4 | w4 | A &
6 1501.03-06 [ 45 e 4 ) RETURN SPRING HOOK 1| |« 4| 4
7 1501.03-07 EHFD LINK D Ll v <] Y
8 1501.03-08 FE R T T SOLENOID LINK 1| | | 4] &
9 [501.03-09 #FFB LINK B | 1| v | v |~
10 501.03-10 HFC LINK C | I VAR VA IV I
11 [501.03-11  |#4rA LINK A ' T a ] d ] &
12 |501.03-12 Hh PLATE L« 4| < ¥
13 |501.03.13 AR T SCREW 11/64-40 L=7.8 21 &4 & ] o
14 1501.03-14 0% 5 RUBRER RING . L[ 3] &y A
15 |501.03-15 TR A% e B PRESSER SENSOR SLIT (s & [Tl S
16 |1501.03-16 B IR 35 AR SENSOR INSTALLING PLATE L[ < & | ] 4
17 501.03-17 T PHOTO SENSOR 1| v v | v |
18 |501.03-18 AT SCREW 11/64-40 L=6 I VA VA Y
19 |501.03-19 A AT OIL PUMP SUPPORT | I VAR IRV VAR
20 [501.03-20 | CONNECTING ARM 1| v | v | v | v
21 |501.03-21 P STOPPER RUBBER SET WASHER | I AV IRV VAR BV
22 [501.03-22 R SPRING 1| v | 4|~
23 |501.03-23 TEFI4Y MAGNET PIN Lo & & [
24 |501.03-24 JJHI P 4t SHAFT BLOCK SHAFT 2 W LA
25 [501.03-25 [h NUT 15/64-28 T VA PV |
26 |501.03-26 | FF O PIN ) 2 v | v v
27 1501.03-27 gt HINGE SCREW D=6.35 H=39 | VA VA VA B
28 |501.03-28 AR HINGE SCREW D=7.94 H=6 | VA VAR IRV
29 1501.03-29 45 THRUST COLLAR ASMD=7.94 W=10 | 2 | ¥ | ¥ | ¥ |
30 1501.03-30 Bt HINGE SCREEW D=8 H=34 4| v | 4] 4]
31 501.03-31 1 IR L A AR AR AT SCREW 11/64-40 =78 2| 4| LA A
32 [501.03-32 PR HINGE SCREW D=10 H=4 A | #
33 [501.03-33 i) SCREW M3X 12 L & | |
34 1501.03-34 2 I WASHER 5.6X 12X 0.8 A I A I A
35 [501.03-35 Hs R TH R ek PRESSER LIFTING STOPPER RUBBER| | | « | + | « |
36 1501.03-36 TEME A Zh i thARi2 4] | SCREW M6 L=18§ 1| v |~ | ~ |
37 1501.03-37 AR RET SCREW M6 L=18 NESEEEL E
38 [501.03-38 Fi 3k 2 STUD L[ &) & | & 4
39 501.03-39 AT SCREW 15/64-28 L=8 2| v 4 4| Y
40 {501.03-40 A} SCREW 11/64-40 L=7.8 2l g &£ | 2 @
41 [501.03-41 WRAET SCREW 15/64-28 L=12 a1 &) & | o 4
42 1501.03-42 ety SCREW a4l & &) | 4

-10-




4 SHUTTLE DRIVER SHAFT COMPONENTS
TR

g e o N

\
i\
]
Y

\U\

=



4. T+ (SHUTTLE DRIVER SHAFT COMPONENTS)

iz
el
burang
f
ol
s

=

FE g £ DESCRIPTION Hoe = #r it

S| H|F | M
1 [501.04-01  [pmanikiie OSCILLATOR bl el «
2 (5010402 |jessaisr SHUTTLE ASM. B <] 2T ¥
3 [501.04-02-01 |4 41k AHUTTLE A EIraryy i
4 [501.04-02-02 |44 SHUTTLE NEEDLE OUTER RING Lt ol 8 ol 4
5 [501.04-02-03 |34 i 7 4 SHUTTLE LUBRICATING PLATE L. st & 74 ]
6 [501.04-02-04 |yhzs SHUTTLE ONCE THROUGH OIL FELT | 1 | « | 4 | 4 | < |
7 1501.04-02-05 |uzsr SCREW 9/64-40 L=4 I {4l et | 2
8 [501.04-02-06 | 4[] WASHER 9.5% 14, 8X2.6 A I F
9 [501.04-02-07 [yt 2% OIL WICK g v ] 2 |«
10 [501.04-02-08 [y SHUTTLE OIL FELT. A AT - |
11 [501.04-02-09 |fi4% VINYL POPE 066 4 | & | 4] 4 )
12 [501.04-02-10 |y SHUTTLE OIL FELT, B Il il &l el —
13 [501.04-02-11 |45 B/ 45 41 1 INNER HOOK PRESSER ASM. ol g i % |~ -
14 [501.04-02-12 |#82% INNER HOOK PRESSER SPRING AR I EAE AR 1
15 [501.04-02-13 | % E-RING 3 AE I INFINF i
16 [501.04-02-14 |3 OIL WICK s J L 4 vl
17 [501.04-02-15 | s %i = 4% ONCE THROUGH OIL FELT PRESSER | 1 | v | + | 7 | 4 T
18 |501.04-02-16 |424T SCREW 3/32-56 =3 .5 2 [ v @ v = ]
19 [501.04-02-17 | %% OIL TUBE o0l 4l 1 71
20 |501.04-02-18 | #3J8 WASHER 1 US| Y
21 [501.04-03  |s€3% CYLINDER ARM CAP L1 d | &0 4~
22 [501.04-04 |k %4 HOOK COVER PRESSER SPRINGPIN | | | « | « | 4 | 4 o
23 [501.04-05 |1 ZA HOOK COVER PRESSER SPRING A Ll d LT T
24 [501.04-06 |+ #B HOOK COVER PRESSER SPRING B I Ll g T B
25 |501.04-07 | FHiEE LOWER SHAFT REAR METAL AN )
26 |501.04-08 | iG%pHhA11E LOWER SHAFT GEAR A ASM. L | J S Y|4 ' B
27 |501.04-09 |4l ik BEARING(A) sl @l il b4 ]
28 |501.04-10 JE PR ARIRET SCREW 15/64-28 1=11.5 1 g L) ] A N
29 |501.04-11 | ##3 ik Hhgs] SCREW 15/64-28 L=8 2 | S| J N i
30 [501.04-12  |#EEhifFeRsT SCREW 11/64-40 L=10.5 AR AW
31 [501.04-13 | Fih#a g LOWER SHAFT THRUST WASHER i LAl 4t ot |
32 |501.04-14 | P4 iR4T SCREW 2 | YA NN . o)
33 |501.04-15 BEAR YR 5f) 28 SHUTTLE DRIVER 1 VA Y
34 |501.04-16 | 44T SCREW 3/16-28 L=12.0 1 &0 1.7 4 i
35 [501.04-17 |l e SHUTTLE UPPER SPRING P [ ¢ .
36 [501.04-18  |$#FFi%H] CRANK POD ERIEAT AR ]
37 |501.04-19  |[4Z5h v b OSCILLATING ECCENTRIC SHAFT NEENAEERE N
38 [501.04-20 [##s INNER HOOK 1 4 J | v
39 |501.04-21 ¥ R 1 INNER HOOK PRESSER ASM. 1 J
40 |501.04-22 | jfe k2 iff b SHUTTLE RACE ADJUSTING SHAFT | 1 [ v | v [ v [ 4
41 [501.04-23 b BOBBIN 1| &L & |«
42 |501.04-24  |HO A |BIBBIN CASE ASM.(RACING PREVE) | 1 | v | 4 | v | 4
43 [501.04-25 % THRUST COLLAR ASM.D=8.0 W=8 BRI AN -
44 |501.04-26 |2 THRUST COLLAR T2 4 20 4 B
45 [501.04-27  |%J4 THRUST COLLAR ASM. D=12 W=10 NI AN
46 |501.04-28 PRET SCREW 11/64-40 1=4.5 2 A | S
47 |501.04-29  |izmft NUT 1/4-40 HEAEINN
48 [501.04-30 | R E-RING 9 Ll S S| i
49 [501.04-31 S i8] HINGE SCREW D=8 H=10.2 1 A Y|
50 |501.04-32 BEREE 9) £ BRAEAT SCREW 3/32-56 L=3.5 ol sl 4] 1 «
51 [501.04-33  [#B47 SCREW 11/64-40 L=4.3 HEAANEAN ]
52 [501.04-34 | [EmE] SCREW 11/64-40 L=7.8 Lo | a4 ]
53 1501.04-35 P 5T SCREW L2 (I e sl

= [ 2=



5. WIPER MECHANISM COMPONENTS
RERFAF —

5. Hi i (WIPER MECHANISM COMPONENTS)

:

pal me LR DESCRIPTION R PR ik
S|H|F | M
1 [501.05-01  |[FREEIEFT WIPER CONNECTING LINK 1l v v | &+
2 |501.05-02 |k EkiEEmR WIPER CONNECTING PLATE T ddial] W) &g 4
3 1501.05-03 |3 SPRING b Ve @] @k A
4 [501.05-04 |Fhh OIL SHIELD CAP SR A I T
s |501.05-05 |4hERIE AT WIPER CONNECTING SCREW A
6 1501.05-06 |FHFH SMAP RING o il et SR
501.05-07 |Hekasal WIPER ASM b 4| W
8 |501.05-08 |WHET SCREW 11/64-40L=7.8 | A AN IV IV
9 |501.05-09 |IRELARIEAR WIPER BASE PLATE NI FAPENE
10 |501.05-10  |$h iM% WIPER CONNECTING SCREW O R
11 [501.05-11 | RETAINING RING 4.7 3w b [
12 |501.05-12  |Fh{4g4T HINGE SCREW D=53 H=2.2 EE S EEFAS
‘j} 501.05-13 | & a5l HINGE SCREW D=6.35 H=2.1 N AT AN

5=



6.TENSION RELEASE & THREAD TENSION COMPONENTS
TR I B B

6.5 28 Y2 28 S/ (TENSION RELEASE & TENSION COMPONENTS)

el my 3 DESCRIPTI + e L 11

1 |501.06-01 R4y g STOPPER L e | ]

2 [50106-02 | f7kF CONNECTING BAR O T -
3 |501.06-03  [khEEh TENSION RELEASE LINK T T -
4 1501.06-04 R e a2 TENSION RELEASE ADJUSTINGARM| 2 | v | v | + | +

5 [501.06-05  |Fr a4 TENSION RELEASE BAR A IENE -
6 |501.06-06 |3 |k THREAD TENSION ARM. I T

7 1501.06-07  |hegE PRESSURE SPRING bt ol W o

& [501.06-08 [4JE WASHER 4.8 11.5X2 AN

9 [501.06-00 | ek si e 1 THREAD TENSION ASM.B HEAE IR,

10 501.06-09-01|$h %] WASHER 6.5X 11X NEAREAREE i

11 [501.06-09-02 4 524 4] SECOND THREAD TENSION ROD IR

12 |501.06-09-03| 4 £k g 18 5] SCREW 9/64-40 L=5.9 1 IR

13 [501.06-09-04] 32 2§ Ji THREAD TENSION ROD,LARGE 1| «f 4| &1«

14 |501.06-09-05] J £k % THREAD T ENSION DISK PRESSER Lol A A et

15 |501.06-09-06|4k £ 5 THREAD TAKE-UP SPRING 1 J 4 Y

16 [501.06-00-07] £ 4 THREAD TENSION DISK A AR RE -

17 [501.06-09-08| Jc ik 3 THREAD TENSION SPRING 1] J 7

18 [501.06-09-09] 11- 214 ROTATING STOPPER DR EEAR

19 [501.06-09-10] 2 £ 844 THREAD TENSION NUT 1| v v 4 Y

20 [501.06-09-11|J7 25 i+ THREAD TENSION DISK PRESSER AR ERE

21 [501.06-10 [i2if NUT 3/16-28 1 | 2| 41 —
22 501.06-11  |424] SCREW 15/64-28 L=18 Tl [l o

23 [501.06-12  [kekay TENSION RELEASE P N BEIEEERE -
24 501,06 13 [$; % 04T SUSPENSION SCREW 1| | 4| 4|« -
25 501.06-14 |0 frdgsT HINGE SCREW D=5.3 H=2.2 vl vy Y Y o
26 |50106-15 Ry igs] HINGE SCREW 1| Fl A4

27 |501.06-16 |5 fragsT HINGE SCREW D=6.35 H=3.9 L[ & | | &) « -
28 [501.06-17  [Fify 84T HINGE SCREW D=6.35 H=4.8 1| v TR A K

29 [501.06-18  |igg] SCREW 11/64-40 L=8 2 el ]

30 [501.06-19 | PR El SCREW 9/64-40 L=5 2l v v Y]V

31 [501.06-20  [wz4T SCREW L [ 2] F ¢

14-



7. TENSION RELEASE & THREAD TRIMMER MECHANISM COMPONENTS
FAZR. BYEHRAF

-15-



7%, HZhBIE T (TENSION RELEASE & THREAD TRIMMER MECHANISM COMPONENTS)

_ e i HI LAY .

Fel EE 2 F DESCRIPTION HE HIE
S| H|F | M
1 |501.07-01 T M Zh B A e CAM FOLLOWER STOPPER L v | v | 7] Y
2 |501.07-02 EB AR SOLENQID ARM Lo [ 4 &
3 |501.07-03 HEAF CONNECTING ROD Y S Y A
4 [501.07-04 B £E R KT CONNECTING BAR L v | v | v ]|
5 |501.07-05 B i B £ R 4 1 THREAD TRIMMING SOLENOID ASM. Lot st |
6 |501.07-06 R, o, 2 6 e SOLENOID INSTALLING BASE Loyl | o o
7 1501.07-07 B &8 H Tk SOLENOID FOR THREAD TRIMMING Lo st |t o]
8 |501.07-08 H LB A se e iy SOLENLID RUBBER I A A
9 |501.07-09 ug B NUT Ll v | 4| ¥
10 |501.07-10 WE B NUT M4 23 IV (| I Al
11 |501.07-11 i NUT 1/4-40 U o | | & b o
12 {501.07-12 g WASHER 4.5X8X0.5 2 1 | W ¥ o
13 [501.07-13 | B dfik 2-POLE NYLON PLUG RN
14 501.07-14 B4 PIN CONTACT 2 | of [t ) o
15 |501.07-15 e SPRING 1 ek [ A i ap
16 |501.07-16 BY 2% b A5 THREAD TRIM LINK SPRING 1| 4] & 4]
17 |501.07-17 LUES Lk i THREAD TEIMMER CAM 1| V| 4| v Y
18 |501.07-18 T 48 Ay THREAD TRIMMER SHAFT T T A |
19 [501.07-19 BT SCREW M5 L=30 Lol oot || | &
20 |501.07-20 Bl SOLENOID PIN L v | 4| ¥
21 |501.07-21 TR NEEDLE PLATE Lo s 4 | &
22 1501.07-22 £ 1A 4 ] NEEDLE ROD CRANK WASHER Ll 4 4«
23 |501.07-23 HpE CLOTH PLATE WASHER | VAR VA A
24 1501.07-24 B IR TENSION SPRING ADJUSTING SCREW TV Y A
25 |501.07-25 B £ 3E A THREAD TRIMMER LINK | VA VAR VA
26 (501.07-26 BUZEATAT 404 (K)  |THREAD CUTTER LEVER ASM.,LARGE | 1 |'v | « | v | «
27 |501.07-27 ST A (M) |THREAD CUTTER LEVER ASML,SMALL | 1 | « | v | v | ¢
28 |501.07-28 W HE THREAD CUTTING LEVER RING O = I A I ) Y.
29 |501.07-29 YL THREAD CUTTER LEVER SHAFT Vv | ¥ V| 4
30 |501.07-30 ) JTER MOVING KNIFE LINK L | [ 4 o)
31 [501.07-31 s 144t MOVING KNIGE ASM. T | &4 & | 4
32 1501.07-32 ETIEE A MOVING KNIFE WASHER A L v | & | +
13 501.07-33 a2k B A TENSION RELEASE ARM PIN [ A IR IV B
34 |501.07-34 14 THRUST COLLAR D=8.0 W=8 I A VAR A
35 |501.07-35 e R} NUT 15/64-28 L o2 W
36 |501.07-36 PR TR ST SCREW M4 L=6 2 A A AN I
37 |501.07-37 EJ] FIXING KNIFE Y (- | ISV
38 |501.07-38 HErE ROLLER L vy Y VA
39 |501.07-39 HH ROLLER SHAFT L& | o] &
40 |501.07-40 2B} NUT M5 I SN A A
41 |501.07-41 25} NUT 11/64-40 AR
42 |501.07-42 Eetial Al SCREW 20V A A A
43 |501.07-43 R Rk NUT 3/16-28 O A A A

1.6




7. TENSION RELEASE & THREAD TRIMMER MECHANISM COMPONENTS
FAEL. BTERARYE

1.5



44 [501.07-44 £ E-RING L[ | ] o
45 [501.07-45 2l WASHER 5X10.5%1 I VA VA VA B
46 501.07-46 ST IRET HINGE SCREW D=5.0 H=0.9 1|~ |~ |~
47 |501.07-47 ik LA HINGE SCREW D=5 H=8 244 4| S| V| A
48 |501.07-48 AT HINGE SCREW D=6.5 H=3 L~ | S|+ v
49 (501.07-49 i =t HINGE SCREW D=7.94 H=3.1 L~ « | V| &
50 |501.07-50 AT IRET HINGE SCREW H=11 W=3 1|~ |~ | ~ | ¥
51 [501.07-51 T LR AR AT SCREW 3/32-56 L=2.2 P VA Y A VA )
52 |501.07-52 FT IR IR 4T SCREW 11/64-40 L=4.0 i A T (O
53 [501.07-53 W24 SCREW 11/64-40 L=4.0 T |
54 |501.07-54 BEAT SCREW 11/64-40 L=7 (R (A O R [
55 |501.07-55 Tk 2 e JRE MR AT SCREW 11/64-40 1L=7.8 2| v | 4| 4] A
56 (501.07-56 I M ENBRAT 2538 4T |SCREW 3/16-28 L9 S R
57 1501.07-57 il 5 T) 25T SCREW 9/64-40 L=3.5 20 | N Y
58 |501.07-58 WEAT SCREW 11/64-40 1L=7 L | & 4 b
59 1501:97-59 e Bl AR R ET SCREW 15/64-40 L=8 [ VA A AR
60 |501.07-60 |72k M EABET SCREW 2 VA IRV IV B
61 |501.07-61 #H[E WASHER | S I VA A )
62 1501.07-62 e WASHER 1| & | & | + | &
63 [501.07-63 iR NEEDLE HOLE GUIDE (el (s

64 |501.07-64 E O TRIPPING LEVER TENSION SPRING S A Y A IV
65 |501.07-65 e M Sl 4k 20 1 CAM FOLLOWER ASM. Lo [« ] #
66 |501.07-66 2k THREAD RELEASE ARM. Ll o sl & | A
67 |501.07-67 Fr ek R TENSION RELEASE NOTCH 1| | 7| 4| A
68 |501.07-68 Je LR AR A FIRST THREAD TENSION ASM.A JEE O O A I
69 |501.07-69 I L 48 TENSION NUIT,A 1| 7|~ | 4|
70 |501.07-70 ek b THREAD TENSION DISK 20 4| v | v Y
71 |501.07-71 JELNBET THREAD TENSION ROD L& o & | &
72 |501.07-72 Je e FIRST THREAD TENSION SPRING 1|~ |~ 4] Y

18-




8. FEED MECHANISM COMPONENTS
EELAR
35 42

&
A f\%‘” 2

_19-



8.1 %K+ (FEED MECHANISM COMPONENTS)

it

G AL

Fa & E DESCRIPTION Fre w2y
SITH][F [ M
1 |501.08-01 Wil iZ A 98z |CROSSFEED ARM. 1| ] &) &) @
2 |501.08-02  |#E ik LG5 |CROSSFEED GEAR | A ] 4
3 |501.08-03 YA TS A% |LENGTHWISE FEED ARM. | A A VA Y
4 1501.08-04 YA ATER S |LENGTHWISE FEED SHAFT T Ll ¢ | ] 4
5 |501.08-05 YATRIA AT IR S A% |LENGTHWISE FEED GEAR 1 L v | @] 9
6 |501.08-06 | K25 HL ML X FEED STEPPING MOTOR I IV R
7 |501.08-07 Y 45 3t L Y FEED STEPPING MOTOR 1 bl S @] 4
8 |501.08-08  |Hi[i#EAnf @ |CROSSFEED SENSOR SLIT I el bl & o
9 [501.08-09 |4 fEiRaEcak g |SENSOR INSTALLING BASE I A RV B
10 |501.08-10 Y% A R stk |LENGTHWISE FEED SENSOR SLIT 1o |kl
11 {501.08-11 G B 223k 47 | SENSOR INSTALLING BASE Ix [ wbief & o
12 {501.08-12 |44 3 3% CLOTH FEED SUPPORT PLATE L {20 &) & @
13 |501.08-13 AR CLOTH FEED PLATE L v &+ +
14 |501.08-14  |iEHR A FEED PLATE A Ll
15 |501.08-15 £ ] WASHER 6.2X13X 1 i | | |
16 1501.08-16 Ealiel WASHER 6.5 130.8 1 N A
17 1501.08-17 AR SQUARE BLOCK 1] 2| ) 4
18 |501.08-18 By SLIDE BLOCK STUD A N e
19 1501.08-19 ghmitAighshE | BUSHING, REAR 2 | S 4| V| A
20 1501.08-20 Y HINGE STUD L~ | 4| 4~
21 |501.08-21 LR A A CLOTH FEED PRESSER PLATE Ll v | v |
22 |501.08-22 SCHR SUPPORT PLATE IS VAR VA I
23 [501.08-23 1T B4R FINGER GUARDE IS VA VA A
24 1501,08-24 14 77 R 20 B FEED DRIVING ARM SHAFT S A A A
25 |501.08-25 | BRM BALL RETAINER Rl R R
26 |501.08-26  |HEK WORK CLAMP FOOT MOUNTINGBASE | 7 | ¥ | + | « | ¥
27 |501.08-27 2 5B 4 ] WASHER FOR DRIVING ARM. 2 VA VA VAR N
28 |501.08-28 15 EHE R T SCREW 11/64-40 L=4.8 6 | Z| 4| A
29 1501.08-29 25T SCREW 15/64-28 L=10.5 (N A Y S |
30 |501.08-30 T E R AT SCREW 15/64-28 L=11.5 I VA VA A
31 1501.08-31 ) SCREW 1/8-44 L=2.8 2 S A N
32 1501.08-32 |k E-RING 7 AIRAREEA R
33 |501.08-33 J AP T AR R T SCREW 11/64-40 L=8.7 ST VAR VAR BV I
34 1501.08-34 WP EMRET  |SCREW 15/64-28 L=4.7 i & W A
35 1501.08-35 BRE AT WRET SCREW 11/64-40 L=7 A A A A
36 1501.08-36 AT A FEED BRACKET 1 | & & | @] #
37 1501.08-37 {6 EHAE LIFTING LEVER,RIGHT 1 L W A
38 |501.08-38 16 IR A LIFTING LEVER, LEFT P v | v Y
39 1501.08-39 H 4 T4 LIFTING LEVER SHAFT 1| v | v |
40 1501.08-40 Fr Y SRING SUSPENSION 1| Y| | v A
41 1501.08-41 Fe I 76 WORKCLAMP FOOT FACER PLATE BESESEA T
42 |501.08-42 R Eh AR AL £ LEVER DRIVING PLATE ASM. 2 A A

“20-




8. FEED MECHANISM COMPONENTS

ISR

5 -



43 |501.08-43 e S CLOTH PRESSER SPRING 2 4 4| 4| 4
44 [501.08-44 AT WORK CLAMP FOOT, RIGHT I ¥

45 [501.08-45 O RUBBER RING 1oLy J

46 [501.08-46 G 3L A AL AR AEET | SCREW 11/64-40 L=4.3 | A A Y I
47 {501.08-47 L WORK CLAMP FOOT,LEFT 1]y 4

48 |501.08-48 el THRUST COLLAR D=9.53 W=8 L[ | & s
49 |501.08-49 EELiELSa) SCREW 11/64-40 L=3.5 P VA I A IV B
50 |501.08-50 R 330 SCREW M6 L=6 2 | |
51 [501.08-51 g ) SCREW M6 L=6 P VA IV I
52 |501.08-52 WRET SCREW 1/4-40 L=6 2 = W | wEd &
53 |501.08-53 ] Ik 2% PHOTO SENSOR 1S I RV BV B
54 |501.08-54 G 10] 4 1k 2% PHOTO SENSOR Ll w| ¥ | &
55 |501.08-55 A5 ) 4% Sk S W AT SCREW M4 L=12 O R
56 |501.08-36 I A% kS IR AT SCREW M3 X 12 Bl | | @
57 |501.08-57 AT IR 22 B P MR AT SCREW 11/64-40 L=7 20 s S Y A
58 [501.08-58 1 I 35 A S U AR §T SCREW 11/64-40 L=7 Ll v | ] v ]
59 |501.08-59 2 1) A LR 6T SCREW 11/64-40 L=11 8| v | N | v ] ¥
60 [501.08-60 R JE RUBBER WASHER 20 S| S| A
61 |501.08-61 IAAT B ET SCREW M6 L=18 | A A Y A
62 |501.08-62 Aty AR ARARET SCREW 11/64-40 L=6 I VA VA VA
63 |501.08-63 SARARAT SCRWE 11/64-40 L=8.5 2 L A A A
64 |501.08-64 AR AGZET SCREW M6 L=10 L v v | 4]
65 |501.08-65 B i) 3 A L RS 24T | SCREW 11/64-40 L=6 1 A

B,




9. LUBRICATION COMPONENTS
AR

23



9. 45154 (LUBRICATION COMPONENTS )

LR

e He 2K DESCRIPTION Yok #
S|H|F | M
I [501.09-01 B (1) OIL SHIELD I R R
2 [501.09-02 A CR) OIL SHIELD S R e
3 1501.09-03 111l OIL FELT 1 AR - N R .
4 1501.09-04 HHEIET FELT PRESSER . 1y il vl el g
5 |501.09-05 VEL 42 () 4T SCREW 11/64-40 L=5 PARN I A IO
6 |501.09-06 HEA (R e SCREW 3/16-28 L=9 1 S A IV I
7 [501.09-07 i Edi} OIL FELT U fest] b f 87 4
8 1501.09-08 il ONCE THROUGH OIL FELT 056 v | 4 | v | «
9 [501.09-09 IR OIL SPONGE 1| st | &
10 |501.09-10 i OIL GAUGE A N
11 [{501.09-11 MHESTER OIL WICK PRESSER I IV VA A
12 |501.09-12 £k OIL WICK PRESSER - I T e S A
13 |501.00-13° |yl FACE FELT _ Lo | ] &
14 |501.09-14 H2EN SCREW 11/64-40 L=7 2 a4 A
15 [501.09-15 RiEsH OIL WICK 18 v | v | ~ | «
16 [501.09-16 AR ol B A BALANCE LUBRICA TING PLATE I N VA I
17 |501.09-17 FEAFI NEEDLE ROD CRANK LUBRICATING Lo ) & 0 o
18 [501.09-18 i 4 BALANCE LUBRICATING 1 VAN IRV VA
19 1501.09-19 bilik= VINYL TUBE 07| v | v | & | 4
20 |501.09-20 ik VINYL PIPE 72| V| | 4| Y
21 |501.09-21 BiES OIL WICK Lol & & [ ] &
22 |501.09-22 IR CABLE BAND A A Y
23 1501.09-23 H2ET SCREW 11/64-40 L=7 P VA I BV
24 1501.09-24 B2y SCREW 9/64-40 1=21.2 Ll v | v | v | 4
25 |501.09-25 ek OIL WICK . 06l v | v V| v

204



10.SENSOR & EXTENSION CABLE COMPONENTS
AR, B

4

inl:%g

@jI///////b/_ir//////Lﬁ:@ 5—
5
6

105 %55 . F 45 GH(SENSOR & EXTENSION CABLE COMPONENTS)

fE—r————c—— =]

C—D:éj

[%% = 27 DESCRIPTION M eap HIE
S H|F | M
1 |501.10-01  [X {Eas 40t |X SENSOR CABLE ASM. TEIEARE RN
2 |501.10-02 |V fhEsemMAE  |Y SENSOR CABLE ASM. HEEEARIERE
3 |501.10-03 | At RS B diZET  |UPPER SHAFT SENSOR CABLE ASM. 1| v | Y] Y
4 1501.10-04 |H 85 A AT HBAD GROUND CABLE A ASM. HEAEAEAR
5 1501.10-05 |HiZ5 B #A{Y HEAD GROUND CABLE B ASM. 1|7 | v | 4|+
6 1501.10-06 |EMIfEREEAM544 |OUTER PRESSER SENSOR CABLEASM. | 1 | < | ¥ | + | #
7 |501.10-07 |H 87 CABLE BAND HEEEAEAE
8 [501.10-08 |424T SCREW 11/64-40 1L=5 AR ER R
9 |501.10-09 |18 CABLE CLIP 1|~ S S
10 [501.10-10  |4245] SCREW 11/64-40 1.=7 R EAR
11 [501.10-11 | &3k CABLE CLIP [ A e N
| 12 |50L.10-12 |5k CABLE CLIP 1| 4| Y|~ Y

25




11. THREAD STAND COMPONENTS
LB AR

1L.ZL 455 (THREAD STAND COMPONENTS)

;:_'; B 2 DESCRIPTION B ERNE % j
S| H|F|M
1 [501.11-01 | 2 g THREAD STAND ASM. I
2 | SOL.11-01-01| & f47 Bibfor 48 SPOOL RETAINER 24 LF ] 4
3 1S0LI1-01-02| £B &I, SPOOL PIN RIEREE
4 1501.11-01-03 | &5 i #4 SPOOL REST CUSHION 2L Ll A
5 |501.11-01-04| 2805 SPOOL REST P A A VA W
6 |501.11-01-05 | 44 SCREW M6 L=16 21 L) S | W
7 | S01.11-01-06 | ik £k 1 defi e THREAD GUIDE ARM JOINT B Vel b
8 | S01.11-01-07 | L3 H4% 1 i SPOOL REST ROD RUBBER CAP Ll vl v v v
9 |501.11-01-08| £ 411+ SPOOL REST ARM % fed ot T @
10 1501.11-01-09| | 747 SPOOL REST ROD, UPPER Ll b S o
111 501.11-01-10| $3L SPOOL REST ROD JOINT Lo i w9 & i 3
12 1501.11-01-11 | w24y SCREW M5 L=14 Zi N o A .
13 1501.11-01-12| 424} NUT M5 2 T B
14 1501.11-01-13 | "F 1 #F SPOOL REST ROD, LOWER R ER AN
15 1501.11-01-14 | H4ky THREAD GUIDE 2L A A L
16 |501.11-01-15 | itk 2 SPRING WASHER o WS A TN

17 [501.11-01-16| h@ s NUT M5 AR AT > :’
18 1501.11-01-17| 425} NUT M16X 1.5 1 g st [

19 1501.11-01-18 | i i3 WASHER 17X30%2.6 20 Al S :j

D




12.CONTROLBOXCONWONENTS

418

&

2

il

P



12. 7511 #8 i -(CONTROL BOX COMPONENTS)

e B
re Eo S DESCRIPTION g TRARR |
ST H|F | M ~—|
1 |501.12-01 T L 2% MAIN MOTOR CONTROLS 1| ¢ 4 4 _
2 [501.12-02 T o ER R A 1 MAIN CIRCUIT BOARD ASM. L A A B B, |
3 1501.12-03 HLJI88 B AR A1 1 POWER CIRCUIT BOARD ASM. 1| v | v | Y J | —_1|
4 [S0L12-04 |1 ik eh e o1 o STEP CIRCUIT BOARD ASM_A S ERFEITEPE _LJ
5 |501.12-05 AT CONTROL BOX F o bl o | i
6 |501.12-06 J5 1B 26 £ A CONTROL BOX COVER ASM. Il [ |
7 [501.12:07  [gibigTiR CONTROL BOX PANEL SIEAEIERr T
8 |501.12-08 AR BRAL 1 POWER TRANSFORMER A ASM. Ll o i | g
9 [S01.12-09 | j 4l {4 FAN ASM. SV RV VA e
10 [501.12-10 R340 = FAN FIL TER B FIE T
Ll 3011211 g WASHER 1 || &) | « J
12 1501.12-12 SHLUI A SPRING WASHER 6.1 X12.2X1.5 4 | v | 4| 7] v
13 [501.12-13  |4ufy SPACER SEAV VI ]
14 |501.12-14 g WASHER I VA A NV A IV
15 |501.12-15 BRET SCREW L A A I A
16 |501.12-16 g WASHER RN
17 |501.12-17 A= BUSH I I VAR VA ‘
18 |501.12-18 HEET SCREW M4 L=8 Lo| 4 4| o —
19 |501.12-19  |gegy SCREW M5 L=15 TIaRrEme ]
20 [501.12-20 | fLIR 4R CORD FITING PLATE p vl a L & | ]
21 (5011221 |ggey SCREW M4 L—6 LT 0t ]
22 |501.12-22 T SCREW M4 L=§ O I VAR VA ) 4'
23 |50L.12-23 k@ PC SPACER ROD 4 | L1 oA | & | o |
24 |501.12-24 1247 SCREW M4 L=20 Vvl v | v _'
25 |501.12-25 W E] NUT M4 L v & v v ﬁ
26 [501.12-26  [4@4T SCREW M4 L=10 L | 4t | g i

-28-



1339050
i)

@OC-!O\L}I-bWM\—n

13. OPERATION BOX & PEDAL COMPOUNEIN 1S

s

501.13-01

501.13-02

501.13-02-01
501.13-02-02
501.13-02-03
501.13-02-04
501.13-02-05
501.13-02-06
501.13-02-07
501.13-02-08
501.13-02-09
501.13-03

501.13-04

501.13-04-01
501,13-04-02
501.13-04-03
501.13-04-04
501.13-05

501.13-05-01
501.13-05-02
501.13-05-03
501.13-05-04
501.13-05-05
501.13-05-06
501.13-05-07
501.13-05-08
501.13-05-09
501.13-05-10

RO BEAR AR

AHRET
X s

5 1, s L 2L

§2 5T

53 4, T BRI A
B FEA
RO\ FEB

P A TH AR
HRET
PETHIRET
AT

i3 Ak 20 12

H H: 5 s A

DESCRIPTION

WOOD SCREW D=4.8 1=20
OPERATION BOX B ASM.

OPERATION CIRCUIT BOARD ASM.

SCREW M3 L=10

OPERATION PANEL SHEET(ENG
OPERATION BOX A
OPERATION BOX B
OPERATION PANEL PLATE
SCREW M3 L=8

TAPPING SCREW D=3 1=16
CABLE CLIP

SCREW D=3.8 1L=20
ACCESSORIES PART ASM.
VOLTAGE INDIC ATION CARD,A

X 4 & - (OPERATION BOX & PEDAL COMPONENTS)
2

L (B £ TIMING LAG FUSE

24T SCREW M4x0.7 L=6
R, 10A FUSE 10A

1-BEHR A 1 1-PEDAL ASM.

{5pa 42, 8A FUSE 3A

HRE] SCREW M4 L=12

LhHALERET HINGE SCREW D=8 H=325
H WASHER 4.3%X9X0.8
ST R B PEDAL SEITCH FRAME
FERRIT R AT PEDAL SWITCH LEVER
FEM T % e AL PEDAL SWITCH CABLE ASM.
{EE PHOTO SENSOR

iy 2k ok CABLE CLIP

FE SPRING

_29-

B iR

HEs [ m | F [ M
2 A + «."
Hri AT RE
1 [ J 441+
1 S LA 4 LA
BEFEEEEEEN
TR R
EFAraEIEs
¥ FITArEER
g FArAEA A
I A A
WERESES
g |
1 A ER R
1 JL A LA N
1 A EARK
1 A ~
Nl AR
NENTES A%
L[4 [ 41414
5 & | 4 1414
EEREEERE
T [~ [ 4 4]+
1 S A v' +
I e[ v s Ly
Tl d s ) o
314 4y o
1 R N
WEEEAEEN

wHiE



14 WIRING DTIAGRAM

&2
1K

1
r
#

PRAY AUTYIRY 3X[ puncy

10] Japdnoy

15559

Joer

L

S . . . . _F O
uey N | HWYWE¥
A0 T :
foaop das-| I9WI0JSURT| _ .
WEELHEL 0 g m_ % = ..
g : [y
EE Irog pinad1y §uratap-dag | b, 0 oh0ed
1010 days-y e, i) SURCRlg M0Ze~ AP AG™M _|M!b|_ o
i 13 Bl KRS | s Y E B Y
—x_ — 6 . 1004 InsSalq
== 104 plouajog
e i See = ERRE
BOEM COSF £OE  qogr _ 23 TP o v
w @ " <or_am+ _._H_—o_m_.. {autyaea 1 9 20) AUy W03 X
d 1adiy dof plou
4 g4 PdROg 11N0417) 3K =..::|. % f ¥ Wm_mm
il [ w YIRS+ B % W 2
;o_mzcu ﬂmﬂ mmﬂ == L LER Surmata “@
oAt pralg)
duruorisod-doyg M__m i ml poge cfrozzov Tog prouayog
RS T ER L s . i EARN
g;:_r =
urgiio ) i
E& ﬁ;m_. m__wcu 4 A S 04707 010K Itk
Tl ol J010K ey . : LR
[0 ¢h o g0 paRog 1100417 Uiy . ik |
10] ._w_z_su 0 0T g_;g ] FEEWRT E,
il o[- | Il
guraeg
M%Mw_mﬁa Mﬁj :
[3ue{ uolielady
Bu1) 17 10ssady M_ _ £l mo:wE sour ([} i

HENTRY




)

2K (WIRING DLAGRAM)

¥8|  MF

M 4 4 T AR LK CABLE OF PANEL
L CABLE OF MAIN MOTOR CONTROLS I
(3 |son1403 | EibpLRBAL
501.14-04 | FEBIS LR I CABLE OF PRESSURE FOOT & THREAD TRIMING CONTROLLIMG 1

R R
o oo | EimcsvEs
s sonreos|pi RN

501.14-09 L S P OWER CABLE OF CONTROLL BOX

P 1
m 3 ik ML IR B 5 AR CABLE OF STEPING-DRIVENG CONTROLLING 1
1

m EEE LR BLE OF STOPING POSITIONING COUPLER

CA
M XY B A EE A CABLE OF X.Y ORIGIN COUPLER :
COUPLER !

M TR IT & 4816 it % | CABLE OF PRESSURE & SEWING START

R

g0

DESCRIPTION e
1

—

e



15. ACCESSORIE PART COMPONENTS

B ER A

29

w w

0
[T~ =777

==,
Lm_j___:

f\). [#]
boakes =2

155 1+ (ACCESSORIE PART COMPONENTS)

F

no
fos

Fel EE L F DESCRIPTION B | ﬁ}’{”mf - #ix
1 |501.15-01 ot 8 N SAFETY PLATE ASM. 1 ¥ v J J
2 1501.15-01-01 % 0 bR 42 35 W SAFETY PLATE INSTALLING BASE 1 ¥ v N J
3 |501.15-01-02 [% 4 5 SAFETY PLATE 1 J J 4 N
4 [501.15-01-03 % 4 47 4 3L j SAFETY PLATE INSTALLING PLATE| 1 < J N J
5 [501.15-01-04 % 4 ¥ 0] & & SAFETY PLATE RETURN SPRING 1 LT ¥ J
6 [501.15-01-05 |38 ¥4 SPRING PIN 2Xé6 1 N N J <
7 |501.15-01-06 18 %) SCREW 11/64-40 L=7 2 Hi N N
8 [501.15-01-07 [ 4] SCREW 11/64-40 L=7 2 J N < V
9 |501.15-01-08 |42 £} NUT 11/64-40 -1 & [ < N
10 [501.15-01-09 |5 B WASHER 4.5X10X0.8 2 N 4 N J
11 [501.15-01-10 %l for #2 %] HINGE SCREW D=6 H=10.2 1 v | Y N N
12 [501.15-01-11 3% % 3 TENSION SPRING RACK B 1 v Y N v
13 [501.15-01-12 |62 R} NUT 3/16-28 ' 1 il N )
14 [501.15-01-13 |44 By WASHER 7.4X11.8X0.5 1 N N < v
15 [501.15-02 oL BOBRBIN 1 N J < J
16 |[501.15-03 e R OIL MANAGEMENT 1 S| A ¥ N
17 [501.15-04 B 12 4 ACCESSORY BOX 1 J | v J N
18 [501.15-05 £ O SCREW DRIVER,LARGE 1 v ¥ J J
19 |501.15-06 BT R T () SCREW DRIVER,MIDDLE 1 J J N <
20 |501.15-07 BT T () SCREW DRIVER,SMALL 1 J o J J
21 |501.15-08 T WRENCH (9X10) 1 . & J v
22 [501.15-09 R OIL CAN 1 -+ J J J
23 [501.15-10 SRR T O HEXAGONAL WAENCH , SMALL 1 & | N N :
24 [501.15-11 AHBCFE R HEXAGONAL WAENCH ,LARGE 1 J 4 K N
25 [501.15-12 7R T HEXAGONAL SPANNER 1 J N J 4
26 [501.15-13 sth % OILER(CONTAINING NO.2Z OIL) 1 J | < 4 J
27 |501.15-14 i 4 4 CABLE BAND 130 2 FR N J
28 [501.15-15 HLEE NEEDLE DPX5416-20 1 J N ¥ o
29 [501.15-16 £ 5T CORD STAPLE 7 | A J J
30 |501.15-17 HERZ ) VINYL COVER 1 N J N v
31 [501.15-18 Aig T WOOD SCREW D=3.1 L=16 4 N v + v
32 [501.15-19 B3 CHAIN 1 < | v «/ N
33 [501.15-20 STE &y S SHAPED HOOK 2 o | A N <
34 [501.15-21 g 5T HEXAGONAL-HOLT BOLT M6 L=75 | | 4V J N )
35 [501.15-22 2 R} NUT M6 1 J | v J A
36 [501.15-23 1 WASHER I V < v A

=30




16 .TABLE COMPONENTS

Rl



165128 & # 344-(TABLE COMPONENTS)
=221 RS L DESCRIPTION How AR Rk
S| H|F | M
1 |501.16-01 (R UPRIGHT TABLE 1 il [l o | &
2 |501.16-02 LA 4] {1 T-STAND COMPL. REAESE AR
3 |501.16-02-01 AL LR by UPPER STAND ASM,RIGHT L~ | v |~V v
4 |501.16-02-02 BB Y STAND ASM,RIGHT 1| v | ¥ 4| Y
5 |501.16-02-03 AL B UPPER STAND ASM 1A A VA A
6 |501.16-02-04 Aoar LAY STAND ASM L doeh |owl ] oaf |
7 |501.16-02-05 e STAND SIDE SUPPORT 1| V| 7| | &
8 [501.16-02-06 g STAND SIDE SUPPORT V| & |~ & ¥
9 [501.16-02-07 | HAE RUBBER CAP N A Y
10 |501.16-02-08 b NUT AL I A A ] .
11 [501.16-02-09 SEHLAE BT E B |UPPER S1AND PLATE 2 VA IRV VAR
12 [501.16-02-10 Ly WASHER HEXAGONAL BOLT 121 & | & | <4
13 |501.16-02-11 i R IR Z-STAND PEDAL ASM. L | 7| & | ~ | &
14 |501.16-02-11-1" | BEHR 5 5 40 PEDAL SHAFT BRACKET 0 wp [ e
15 |501.16-02-11-2 | ESHEBAT PEDAL CONNECTING ROD 1|~ | 4 v
16 |501.16-02-11-3 | HEHEFI 4 PEDAL BUSHING S e R
17 [501.16-02-11-4 | FE# 1546 PEDAL ADJUSTING PLATE 1| |~ v | ¥
18 |501.16-02-11-5 | F5#K PEDAL ASM. T A e .
19 |501.16-02-11-6 | 84T SCREW M6 L=12 g T oA | |
200 |501.16-02-11-7 | ¥ 4 WASHER 6.7X 13X 1 IR [ B [ (e,
21 [501.16-02-11-8 | #f i HfH] SPRING WASHER 6.2X11.4%1.2 2| A A
22 |501.16-02-11-9 | 124 SCREW Mg L=20 2| S A Y
23 |501.16-02-11-10| £4/8 WASHER 8.7 18X 1.6 4 1w [ 2| &1
24 1501.16-02-11-11 | F¥EE SPEING WASHER 8.6 X15X1.4 2 N J v N
25 |501.16-02-11-12 | #2£f NUT M8 X IV VA VI Y’
26 |501.16-02-12 T IRAT ADJUSTING SCREWASMWITHCAP | 4 | 4 | 4 | 4 | 4
27 1501.16-02-13 L) NUT M12 4 VAN RV I B
28 1501.16-02-14 g WASHER M12 AEATAE LR
29 1501.16-02-15 P H SPEING WASHER 12.5X21.5%3 4 | 4| J | ]
30 |501.16-03 & i DRAWER 11 < | | +
31 1501.16-04 HhIE A5 DRAWER SUPPORT sl e
32 [501.16-05 o Je B 437 2 DRAWER STOPPER | epil Al sl e
33 |501.16-06 LT WOOD SCREW D=3.1 L=16 0 . A I
34 |501.16-07 PN WOOD SCREW D=5.1 L=32 a |l ] o

-34-




17.FOR  1900T-JH MODEL
19007 THEL & Fl

i

10
©
y
" 6
P o
@_2
17. 1900 T-JH 5 HfE (FOR 1900T-JH MODEL)

_II-- -

3 [sz0217__lpist___ |NEEDLEDPXI7#L L 72 ) AR
NEBDLE BARTHREADGUIDE [ L | | /1 | I

SCREW 1/8-44 L—4.5 T 5 [ P

NeepLpHOLEGUDE |11 |4 | pE—

O I

WIPER ASM.
WORK CLAMP FOOT, RIGHT

o =-—
ﬂ@ﬂm_ ol e ]
ﬂm_---
To 5020823 |y F#ee  |FINGER GUARDE o v 11
mmn--
12 [502.06-09-08 kg% |THREAD TENSION SPRING o (4] |
T3 [s020421 |BUkAIff __|INNER HOOK PRESSER ASM. ] P
-MMM---
mm—--

3 ol <



18.FOR 1900T-J F MODEL
1900T- JF &% Fij -

T Y — e Lo -
203.02-14-06 [ Wi |THREAD TAKEUP LEVER RN
503.02-14-02

THREAD TAKE-UP CRANK

36

%)
]
L}
-_]
~
-
[vs]
o
)
5
m
Pl
(@]
-
=

]




19 .FOR

1900T—JM MODEL
1900T-IM #0-& 4

19. 1900T-JHA! & HI{f: (FOR 1900T-JH MODEL)
2= g 28 DESCRIPTION ”“is %nyWM{ it
1 |504.02-10  [E ATl COUNTER WEIGHT 1 J | v [f5)11503.02-11
2 |504.02-25  |HkEk kR ET SCREW 1/4-40 L=12 1 J | ¥ |[#H503.02-25
3 [504.02-14-01 |Ph2k AT THREAD TAKE-UP LEVER 1 J1 4 |f4H503.02-14-01
4 |504.02-14-06 |32k il 4 THREAD TAKE-UP LEVER 1 J | v {ER503.02-14-06
5 |504.02-14-02 [BhEEAT THREAD TAKE-UP CRANK 1 J Lo |i)i1503.02-14-02
6 |504.02-17  |HLEL NEEDLE Dp x5 #11 { J |y [fHI503.02-17
7 |504.07-63  |F [ NEEDLE HOLE GUIDE | 4|+ |1 H]503.02-63
3 1504.04-17  |HEkR il SHUTTLE UPPER SPRING 1 4|+ |fEH503.04-17
9 1504.04-21  [HRRHE INNER HOOK PRESSER ASM. 1 J | 4 |ffA1503.02-21
10 | 504.08-14  [FERHARA FEED PLATE A 1 J
i1 |504.08-44 2B WORK CLAMP FOOT, RIGHT | J
12 |50 2847  |[HIEM WORK CLAMP FOOT,LEFT 1 ¥
[ 13 |50.15-15  [§LEF NEEDLE DPX5#11-2 2 J | v [fA504.05-15 |

A



20 OPTION COMPONENTS
EFEFER S

2

20 EELFA T (OPTION COMPONENTS)

e Jﬁ*’* S

gl e EE DESCRIPTION How '%ﬁ%? 3 %l !
L [502.08-44A [/:IEp WORK CLAMP FOOT, RIGHT J _¥‘_—74

2 |502.08-47A |45 Ji0 WORK CLAMP FOOT,TEFT 4 i ]

3 [501.08-44A |4 fEp WORK CLAMP FOOT,RIGHT ]

4 |501.08-47A |%JEH WORK CLAMP FOOT, LEFT ] -

5 _|503.08-44A M WORK-CLAMP FOOT,RIGHT J T

6 _|503.08-47A [#i[ER WORK CLAMP FOOT.LEFT o

7 _|503.08-23A [ FHEh FINGER GUARDE J fe =7

8 |S01.08-14A [iERHHRA FEED PLATE A 1

9 [501.08-14B i gA FEED PLATE A T

10 [503.08-14B [ E#RaA FEED PLATE A J -
11 |503.08-14C |ZERHRA FEED PLATE A J b 2 _ujl
12 |502.08-14A |i%%HRA FEED PLATE A 4 emg:
13 [503.08-14A | A FEED PLATE A e 7_QW7__47j

B0



19037 K COMPUTER-CONTROLLED HIGH SPEED BUTTON SEWING MACHINE
1903T-K i s THAM

21. WIPER MECHANISM COMPONENTS  #k#§ Je48 A7

1903T-K4T #1HL(BUTTON SEWING MACHINE)

21. R 25 4 54 (WIPER MECHANISM COMPONENTS)

T FH KT F
7 By 45 DESCRIPTION BR300 *;-‘OTH_,';(% 7 Faat
1 |50521-01 |44 SCREW3/32-56 L=3 2 R N R R
2 |505.21-02 |Jedk SPRING 1| v | v v +
3 [505.21-03  |{hERAT WIPER | I VAR VAR V)
4 |505.21-04 |WB} NUT11/64-40 1| v | < | ] &
5 505.21-05  |#8Jki 38 RUBBER PLUG T AN
6 |505.21-06 |PCEEMELT HINGE SCREW DI A A A
7 |505.21-07  |[$RETET W IPER LINK 1| v | v ] v | +
8 |505.21-08 |Wg4) SCREW3/16-32 L=12 1|~ | ¥ | ¥ | v
9 1505.21-09 |{RLkABAT WIPER ARM L || ] s
10 [505.21-10 |#hsh Hopiih 2o 3R |SOLENOID FITTINGPLATE | 1 | v | ¥ | & | ¥
11 [505.21-11  |[Wi#k CABLE CLIP 3 W e | |
12 |505.21-12  |MR4T SCREW 11/64-40 L=7 3 | sl v v v
13 1505.21-13  [#8 5 WASHER 5 3] | 41 | &
14 1505.21-14 |FE3#E 5 SPEING WASHER 2 S o | |
15 1505.21-15  |J85] SCREW 11/64-40 L=9.5 2 L ] | W
16 |505.21-16 |3k e v mEsk SOLENOQID FOR WIPERASM| 1 | + | ¥ | ¥ | ¥
17 |505.21-17  [#FE 4 SPRING WASHER 4 2 Y A TV A Y A RV
18 [505.21-18 |WEFE M4 NUT 4 b A RV A VA )

_4()-




22. BUTTON CLAMP COMPONENTS

D — I — -

nIcERSY

sl



22. f1% 6 #H(BUTTON CLAMP COMPONENTS)

TTr

pel me 2 DESCRIPTION i foffﬁg il i
1 |505.22-01 57 4 CLOTH FEED PLATE 1| & | v | 4| v
2 [505.22-02 [iEUER CLOTH FEED PRESSER PLATE L v | v | v v
3 505.22-03  |#AIEMHCARZHE  [PICK-UP INSTALLING BASE Er s o |
4 1505.22-04 P4l 7 E-RING 7 2| v N v
5 1505.22-05  |sap WASHER B o oo | sp Al
6 |50522-06  |gmsy SCREW M6 1.=12 L b [ @
7 |505.22-07 |4y WASHER 5 T
8 1505.22-08 BE4T SCREW 11/64-40 L=5.3 L~ | | v | 4
9 [505.22-09  |itklag PRESSURE PLATE(® ]0--20) 1| v

10 505.22-10 5 [ bR NEEDLE HOLE GUIDE I

11 {505.22-11 L {2 FEED SHAFT SPRING 1| & | v | v 4
12 [505.22-12  [pm4y SCREW 15/64-28 1.=1] % LW | =
13 [505.22-13 JE W EE T MOVING PLATE I el e | ]
14 |505.22-14 ol SLEEVR L[Sy S oy
15 |505.22-15 | i ACCEPT PLATE UPPER Lol & | wf |
16 |505.22-16  |pz4] SCREW 11/64-40 L=7.8 HESNE TGN
17 [505.22-17 J 1< e PRESSURE SPRING [ S N
18 505.22-18 SCPEEN ADJUSTING SHAFT L& & ] &7
19 1505.22-19 | JR /i i 6 THREAD TENSION NUT 2| S| ST
20 |505.22-20 H2ET SCREW 3/16-32 L=13.5 2w w4
21 [505.22-21 SN I2ET |HINGE SCREW D=5.5 H=3 L A0 gl T
22 1505.22-22 [l CLAMP SCREW Ll | [ &
23 [505.22-23 FIT A Gl 7 42%)  [HINGE SCREW D=5.5 H=] § 1| v | v | v | v
24 1505.22-24 OB 47 b SNAP FASTENER CLAMP STOPLEVER | | | v | v | v | 4
25 |505.22-25 He % B2 A PICK-UP FOOT INSTALLING BASE A BV VA W,
26 |505.22-26 AN AL CLAMP JAW LEVER ASM LEFT 1| v

27 |505.22-26-01 [ A3 3 CLAMP JAW LEVER LEFT(® 10--20) 1| v

28 1505.22-26-02 | /o BA 35 R SPRING,LEFT( ® 10-20) [

29 |505.22-26-03 | /7 154K PLATE LEFT(® 10-20 1|

30 |505.22-26-04 [iz4r SCREW 9/64-40 .=3.5 ; 2 V4| v vy
31 |505.22-26-05 |4y BUTTON CLAMP LOCATING PIN 27 o T |
32 1505.22-26-06 | 184 SCREW 3/32-56 L=2.7 20 4| 4| & T 4
33 [505.22-27 e gH A CLAMP JAW LEVER ASM RIGHT 1| <

34 |505.22-27-01 [543k CLAMP JAW LEVER RIGHT( <% 10-20) T | o

35 |505.22-27-02 | 47 $AF E Hi SPRING,RIGHT(®10-20) 1|

36 |505.22-27-03 | 47 =4k PLATE RIGHT(< 10-20} 1|V

37 |505.22-28 K85 MK [BUTTON CALMP SLIDE 1 || v v ]|
38 [505.22-29 S 1) TVE R NUT 1 | & | T 4| 4
39 |505.22-30 e T2 i BUTTON CLAMP STOP PIN 2| v V| v
40 |505.22-31 F N 84T HINGE SCREW D=6.35 H=3.9 TN AT T
41 505.22-32 BT BUTTON CALMPJAW LEVERSPRING . | 1 | v | v | 7 | ¥
42 |505.22-33 R NUT 15/64-28 = IR S
43 |505.22-34 | A R SUPPORT PLATE V| ¥ | & s |«
44 [505.22-35 ol s 4l STATIONING BLOCK SHAFT 1| ¢ | & | ] ¥
45 1505.22-36 (2] SCREW 11/64-40 1.-4.8 207 4 VY
46 |505.22-37  |IEE FINGER GUARD S T Y (N
47 [505.22-38 He IR e PICK-UP FOOT INSTALLING BASE ISR I VA I Y
48 [505.22-39 ERIET INSTALLING SHAFT AR
49 1505.22-40 L v T SLIDE BLOCK L+ v ] 4
50 [505.22-41 ik 4 SNAP RING,FOR CONNECTING ROD Ll | & 4
51 |505.22-42 ESAE: s PRESSUER PLATE 1 N A A

“42.




93. NEEDLE BAR & THREAD TENSION COMPONENTS
FHAF. KA

]

23. B} T3 2 2 #3 (NEEDLE BAR THREAD TENSION COMPONENTS)

e ES £ DESCRIPTION Ha 301 i}f ﬂ;‘fﬁ 304 &7F J
1 1505.23-01  |%H4F NEEDLE BAR RS RS
2 1505.23-02 |itén NEEDLE BAR THREAD GUIDE 1 leal [ o [ [
3 [505.23-03 |W24] SCREW1/8-44 L=4.5 1L W [y
4 |505.23-04 |HLH NEEDLE DPX17#14 Ll &t | o 4
5 1505.25-05 |BEERE THRFAD TAKE-UP SPRING L [t | & | o |
6 |505.23-06 |Jeski THREAD TENTION SPRING Lo b o
7 1505.23-07 |PRErraLt THREAK TAKE-UPLEVERASM | 1 | ¥ | ¥ | & | &
8 |505.23-08 |PhEk N NEEDLE ROD CRANK I I |
9 1505.23-00 [EFT4 [INK TAKE-UPLEVER PINHEAVY| 1 | + | 4 | + | ¥
10 |505.23-10  |PhERIEAT THREAD TAKE-UP CRANK 1| v 4| 4|+
11 1505.23-11  |#R%] SET SCREW 1| 4 | 41 4 A
12 |505.23-12 | BH#TEAT NEEDLE BAR CRANK ROD 1|~ | Y|~ ¥

A



24. PRESSER LIFTTER COMPONENTS
Rk B

2
[
A
2}
24411 s T £4(PRESS LIFTTER COMPONENTS)
ST 2 DESCRIPTION | B J;E ﬁ;(‘% o &iE
1 [505.24-01 |yhikf RUBBER PLUG 1 | Y [ Y[ ¥ |
2 |505.24-02 [i%A4T SOLENOID LINK LI~y | ¥V Y
3 [505.24-03 |§v & TENTION SPRING 1l [V | 4|4 ]+
4 |505.24-04 B HEARE) HINGE SCREW D=7.94 H=12.7 1l [ Y [ 4 | 4|V
5 ]505.24-05 | T STOP MOTION TRIPPING LEVERCAM| | [ v [ v | v |
6 505.24-06 |#F HOOK SHAFT WASHER L |~V [~ |~ |V
7 505.24-07 |§EFT CONNECTING ARM LI v Y Y

44




25. ACCESSORIES PARTS

e

5
[T T i
| : }_ 6 |
| = |
r |
| 1
| |
| 7 l k) ]
| 1 ! !

10 38
LA :
| j |
| @9 )J«/L— 9 |
| / |
L _____________ |

25. FH-(ACCESSORIES PARTS)

FE B ZL R DESCRIPTION Yt BRI Hit
& g ' “T 301 1302 303 | 304 -
1 [505.25-01  [JE#L4R4: BUTTON TRAY ASM 1 Lt |
2 [505.25-02 1| AT WOOD SCREW D=4.2 L=19 T i PV P
3 |505.25-03  |FCALAERE BUTTON TRAY BASE LT 2] 41 4
4 (505.25-04 M2ET SCREW* M=6 L=12 1Ly v YA
5 1505.25-05 TR BUTTON RISING BAR ASM TR RS R S| S
6 1505.25-05-01 |#2%] SCREW 9/64-40 L=8 TR IE N
7 1505.25-05-02 |#A| 4 WASHER 4 i 2T 30 4 A
8 |505.25-05-03 |4 Jh AT INSTALLING BASE 1| 7| ¥ & ]

9 |505.25-05-04 |F T AT BUTTON RISING BAR b oalth sl

10 [505.25-05-05 14T SCREW 1/8-44 L=3.2 BElELEAE

-45-




26 -1903T-K302 : BUTTON CLAMP
1903T-K302: st 47254

COMPL. FOR MEDIUM-ST ZED BUTTONS

27.1903T-K303 : BUTTON CLAMP
1903T-K303: ey 244

COMPL. FOR LARGE-SIZED BUTTONS

i



26 1903T-K302: 32311 3 14-(BUTTON CLAMP COMPL.FOR MEDIUM-SIZED
2 B A
el 445 DESCRIPTION B o ’;j)[f H;;Z = &iF
1 |506.22-10 Bk NEEDLE HOLE GUIDE 1 o
2 |506.22-09  |iEEHR PRESSURE PLATE( < 10--20) | d
3 |506.22-26 ek A CLAMP JAW LEVER LEFT(® 10--20) 1 J 4
4 (506.22-26-01 | 403K CLAMP JAW LEVER LEFT(® 10--20) I J
5 [506,22-26-02 | /it E AR SPRING,LEET(® 10-20) 1 4
6 1506.22-26-03 | xRt PLATE LEET(® 10-20) 1 N
7 1506.22-27 i fn I CLAMP JAW LEVER RIGHT(% 10-20) 1 ¥
8 1506.22-27-01 |f1#H1K CLAMP JAW LEVER RIGHT(% 10-20) | N
9 |506.22-27-02 |49 ER SPRING,RIGHT( 9 10-20) 1| +
10 [506.22-27-03 [AiI5H PLATE RIGHT( < 10-20) N |
27. 1903 T-K302: J& 3113 - (BUTTON CLAMP COMPL.FOR MEDIUM-SIZED
AT IRy
E;% e SRR DESCRIPTION &ﬁsm %?%ﬁ wﬂ ﬁM'_W
1 |507.22-10 L AR NEEDLE HOLE GUIDE | N
2 [507.22-09  |BCEMR PRESSURE PLATE(® 15-32) 1 v
3 507.22-26 ARt CLAMP JAW LEVER LEFT(®15-32) 1 J
4 |[50722-26-01 |AHik CLAMP JAW LEVER LEFT(® 15-32) | v
5 1507.22-26-02 |72 IEAR SPRING,LEFT(® 15-32) 1 J
6 |507.22-26-03 | A HAR PLATE LEFT{® 15-32) | 4
7 [507.22-27  [AvHnskdlt CLAMP JAW LEVER RIGHT(% 15-32) 1 v
g 1507.22-27-01 [£ifik CLAMP JAW LEVER RIGHT(®15-32) 1 J
9 [507.22-27-02 |4 PR EIER SPRING,RIGHT(® 15-32) i J
10 1507.22-27-03 |43 )E#K PLATE RIGHT(® 15-32) | f o J
28. 1903T-K302: 32 {13 (BUTTON CLAMP COMPL.FOR MEDIUM-SIZED
T
e ]+ 4 B DESCRIPTION Bk 301 3‘02“%2 304 i
1 |508.22-10 B b NEEDLE HOLE GUIDE 1 J
2 1508.22-09 ik PRESSURE PLATE(®8-15) 1 o
3 [508.22-26 S CLAMP JAW LEVER LEFT(®8-15) 1 4
4 150822-26-01 |/ifik CLAMP JAW LEVER LEFT(8-15) 1 v
5 1508.22-26-02 |3 RAR SPRING,LEFT(98-15) 1 v
6 1508.22-26-03 | i Jk4i PLATE LEFT(®8-15) 1 ¥
7 |5087.22-27 ALt CLAMP JAW LEVER RIGHT(®8-15) 1 v
8 [508.22-27-01 |AiHik CLAMP JAW LEVER RIGHT(®§-15) i ¥
9 1508.22-27-02 | A AR SPRING,RIGHT(P8-15) 1 "
10 [508.22-27-03 |41 =M PLATE RIGHT(®§-15) 1 )

_47-



